<Q>You’re teaching a 10-year-old child about sickle cell anemia. Which of the following is correct?

<C>Physical exercise will not increase the risk for a sickle cell crisis

<C+>Increasing fluid intake will help in prevention of sickle cell crisis

<C>Tacking a child to an a trip to the mountain should not be a problem

<C>Call your physician if you get cold symptoms

<Q>Which of the following nursing diagnosis takes priority for a child with iron deficiency anemia?

<C+>Activity intolerance related to reduce oxygen- carrying capacity of blood

<C>Activity intolerance related to iron deficiency anemia

<C>Ineffective tissue perfusion related to hypovolemia

<C>Activity intolerance related to peripheral related to skin paller

<Q>Which method provides the most accurate assessment of an infant’s pulse rate?
<C>Palpating the radial pulse for 1 full minute                                                                     <C>Palpating the apical pulse for 10 seconds, then multiplying the result for 6 
<C+>Palpating the apical pulse for 1 full minute                                                           
<C>Palpating the radial pulse for 10 seconds, then multiplying the result by 6.

<Q>To detect a urinary tract infection in a preschooler, the nurse should check for which findings that would indicate this problem:                                                                       
<C>Sweet-smelling, fruity urine, large volume of highly diluted urine.

<C>Complete absence of urine out put.

<C+>Crying with voids, foul-smelling urine, frequent dripping of small amounts of urine.

<C>GIT symptoms and abdominal distention.

<Q>Which of the following clinical features indicate Severe Isotonic Dehydration:

<C>Loss of body weight is less than 5%.

<C>Increase blood pressure.

<C>Capillary refill less than one second.

<C+>Parched mucus membrane.

<Q>Which of the following statement regarding dehydration is wrong.

<C>Body weight lost in severe dehydration 10%-15%.

<C>Body weight lost in moderate dehydration 5%-9%.

<C>Lowered blood pressure, mottled skin and very poor skin turgor are signs of sever dehydration.

<C+>Hypertonic dehydration is the most type dehydration occurs in children.

<Q>Which of the following is the most useful procedure in diagnosing meningitis?

<C>Electroencephalography.

<C+>Lumbar puncture.

<C>Brain scan.

<C>Skull radiographs.

<Q>While assessing ABGs you find that pH = 7.30;  PaCO2 = 48 mm/Hg;  HCO3= 24  mEq/L these findings indicates one of the following conditions:

<C>Respiratory Alkalosis.

<C+>Respiratory Acidosis.

<C>Metabolic Alkalosis.

<C>Metabolic Acidosis.

<Q>10 -years old, is admitted to the hospital suffering from sickle cell crises, all of the following are interventions for this child condition except:

<C>Give education to avoid triggers for sickle cell anemia such as infection, hypoxia and exercise.

<C+>Give information and reassure the family that child should be given blood transfusion and desferal

<C>Give intravenous therapy and increase fluid intake

<C>Give information and reassure the family that child should be given analgesic and antibiotic as ordered

<Q>Which of the following is NOT a long-term complications for Beta thalassemia major?
<C>Enlarge maxilla bones with misshapen teeth.

<C+>Mental retardation.

<C>Pericarditis.

<C>Bone marrow hypertrophy.

<Q>You’re caring for a 5-year-old with hemophilia who’s bleeding. All of the following interventions are appropriate to perform except:

<C>Apply pressure

<C>Apply cold compresses to the site

<C+>Perform range-of-motion exercises to the injured area immediately after bleeding stops

<C>Elevate the injured part

<Q>A 2-year-old boy with iron deficiency anemia is brought to the clinic for a follow-up visit. He has been taking ferrous iron supplements to correct the iron deficiency. Which vitamin should you make sure the child is taking with the iron?

<C>Folic acid

<C+>Ascorbic acid

<C>Niacin 

<C>Riboflavin 

<Q>The nurse should obtain the vital signs of an infant in what order?

<C>Measure temperature, then count the pulse, and then count respirations.

<C>Count the pulse, then count respirations, and then measure the temperature.

<C+>Count respirations, then count the pulse, and then measure the temperature.

<C>Measure the temperature, then count respirations, and then count the pulse.

<Q>Increased ICP is best relieved by which nursing intervention?

<C+>Elevating the head of the bed 30 degree.

<C>Providing auditory stimulation to decrease sensory deprivation.

<C>Increasing oxygenation through postural drainage and suctioning.

<C>Sedating the patient with morphine sulfate, as needed.

<Q>What is the preferred time at which measles vaccine should be given?

<C>3 months.

<C>12 months.

<C+>10 months

<C>15 months.

<Q>When administering an IM injection to a 4-month-old infant, the best injection site to use would be the:

<C+>Vastus lateralis.

<C>Ventrogluteal.

<C>Deltoid.

<C>Dorsogluteal.

<Q>Gentamycin sulfate (Garamycin ) 60 mg was ordered for I.M. injection the multidose vial is labeled 40mg/2ml. How many ml, of the medication should the client receive?

<C+>3 cc

<C>1 cc

<C>2cc

<C>4cc

<Q>An 18 month old child received 1/5 G/S 300 cc I.V. in 6 hours by a microdroper. The nurse should regulate the I.V.  for how many drops/minute?

<C+>50 d/m

<C>12.5 d/m

<C>6
<C>40

<Q>You’re teaching new parents before discharge to home. You explain that the anterior fontanel normally closes between ages:

<C>2 and 3 months

<C+>12 and 18 months

<C>3 and 6 months

<C>1 and 9 months

<Q>Examination of the abdomen is performed correctly by the nurse in what order? 

<C+>Inspection, auscultation, percussion then palpation

<C>Auscultation, inspection, percussion then palpation

<C>Palpation, inspection, auscultation, then percussion 

<C>Percussion, inspection, auscultation, then palpation

<Q>A toddler with a diagnosis of cystic fibrosis is being treated with the bronchodilator Theophylline. The child weighs 20 kg. The usual dosage of this medication is 4 mg per kg per dose every 6 hours. Based on this information how many mg per dose will be given?

<C+>80 mg/dose

<C>160 mg/dose

<C>320 mg/dose

<C>20 mg/dose

<Q>What should you check the child for before initiating IV fluids with KCL?

<C>Assess the child’s pulse rate

<C>Assess if the child has loss of appetite

<C+>Assess if the child has voids since the last 24 hours

<C>Assess the child’s ABGs

<Q>Stool analysis & culture confirm E-coli infection. For that injection Rocephin 350 mg IV Q 12 hours started. Knowing that Rocephen in provided in vials containing (1) gm/10cc, How many cc’s you will withdraw from the vial?

<C>2.5 cc

<C+>3.5 cc

<C>1.75 cc

<C>7 cc

<Q>Of the following blood glucose levels, the value that most certainly indicates a diagnosis of diabetes would be a:

<C>Fasting blood glucose  equal or greater than 116 mg/dl (6.4 mmol).

<C>Random blood glucose equal or greater than 126 mg/dl (7.0 mmol).

<C+>Fasting blood glucose equal or greater than 126 mg/dl (7.0 mmol)
<C>Glucose tolerance test value of 110 mg/dl for the 2 hour sample (6.1 mmol).

<Q>What is the acid base imbalance for the following values: PH = 7.50, PaCO2 = 38, HCO3 = 30?

<C>Compensated metabolic alkalosis

<C+>Non-compensated metabolic alkalosis

<C>Non-compensated respiratory acidosis

<C>Compensated respiratory acidosis

